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Sony Electronics (Wuxi) Co., Ltd.
No.27, Changjiang Road, New District, Wuxi, Jiangsu Province, 214028 PR.C,
Phone: 86-510-8523-9120 / Fax: 86-510-8523-8505

UF 9 LA A BEMBIEE
Lithium-ion rechargeable (polymer) cell or battery Certification

No: SEW-CB1467
Date:2014-6-30

1. MHEEHM,singlecell Msingle cell battery
DA E L, battery(pack) (AR, composition of cell : 1IP1S )
2. B4 customer model name : ED30 Sony model name : LIS1571MRPC

3. B & 4 customer : Motorola

4. EEEET R MR, Test results of the UN Recommendations on the Transport of Dangerous Goods

EEEE 72 PRUMIEERE (38.3 ) F U A8 | TR MMEE/ % remarks
NO | 7 A hIEH test item test results

T1 | BEY 2 2 L —i 3 I Altitude simulation OK

T2 | iBEAF,Thermal test OK

T3 | #E%h /Vibration OK

T4 | #% Shock OK

T5 | /ER%&E#, External short circuit OK

T6 | #&Z (Impact) /EEE (Crush) OK

T7 | i@7F% %, Overcharge OK single cell {ZXf &

T8 | #&#%E, Forced discharge OK

BN B, Tested Date :  2014/06/20~2014/06/30
HELEER S H  Tested Date for Package : 2014/06/12~2014/06/15

5. FERE rated
HH item BB specification %% /remarks
AFFEF ./ nominal voltage 3.8V
EHER rated capacity 2010mAh
U — MRFERE(WhH) 7.6Wh B g <20Wh
/' Watt-hour rating FHEM < 100Wh
cells =20Wh
batteries= 100Wh

L7 R MERIXEEESEHBR(UN Manual of Tests and Criteria 5th revised edition Amendment 1, Part II,

sub-section 38.)NHEVHER LR THHZ LAV ELE T,

We, Sony Electronics (Wuxi) Co., Ltd., hereby certify that above results are confirmed in accordance with the
Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 5th revised
edition Amendment 1,Part 1, sub-section 38.3.

//'T\z/r\~/7 |

Weiwei Tang /Senior Manager
Quality Assurance Department
Sony Electronics (Wuxi) Co., ]l<td.
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No - SEW-CB1467
BBt 48 1 DATE: 2014.6.30
|_ Test Result of UN Recommendations Part 1 PAGE: 2 of 5 Page
HLFT 4 /Sony Model Name [LIS1571MRPC
cellfi FH/Cell Modsl Name |US374980H2 M/ Conﬁguratiml 1P 1S
AR IFFT/Test Company |REBF(TH)HRAE
Hadlk/ Address PETHE LETHREKITR275 B35/ Tel 86-18068308951
KW % /Test Room SEWEBRMEAKRE #50 HH (] /Test Dates 2014.6.20-2014.6.30
44 5 £t/ Criterion UN Manual of Tests and Criteria Rev5, Part I, sub—section 38.3
PRI A ¥/ Test Name T EEELD AR Altitude Simulation
B8 AR RIS HI.~ Before RS ~ After RERLE 00Y2E1$$/ BTN
No. Conditions Mass{g) ocv (v} Mass (g) ocv EV) %af ; l!::;!)i R?;E’;;ic)w Occurrence
1 34129 4310 34.128 4.307 0.00% 99.9% N
2 34.093 4.305 34.092 4,302 0.00% 099.9% N
3 34.065 4,307 34.066 4.303 0.00% 99.9% N
4 34.116 4.305 34.117 4.302 0.00% 99.9% N
5 F_*ﬂl @?ﬁfﬁ 'ﬂ 34.104 4310 34.106 4306 -0.01% 89.0% N
6| e |_34097 4.306 34.096 4.301 0.00% 09.9% N
7 34.087 4.305 34.086 4303 0.00% 100.0% N
8 34118 4.306 34119 4302 0.00% 99.9% N
9 34.102 4310 34.103 4.306 0.00% 99.9% N
10 34117 4302 34.118 4298 0.00% 99.9% N
A4 T/ Test Name T2: S ERL Thermal
%8 bR Y B~ Before RIS 5~ After RERDE/ | OCVERR/ | gemw.
No. Conditions Mass(g) ocv (V) Mass(g) ocv (V) xf: ; I;_o-;s; R?;g’;ﬁi?\l Occurrence
1 34128 4307 34127 4.242 0.00% 98.5% N
2 34.092 4.302 34.084 4243 -0.01% 98.6% N
3 34.066 4.303 34.064 4.241 0.01% 98.6% N
4 34117 4,302 34117 4.241 0.00% 98.6% N
5 F,*JJ @?ﬁfﬁ fu/" 34.106 4.306 34.104 4.238 0.01% 98.4% N
6 "‘“‘tc,f:fg:a Y I 34006 4301 34.006 4.242 0.00% 98.6% N
7 34.086 4.303 34.090 4241 -0.01% 98.6% N
8 34.119 4.302 34.117 4.242 0.01% 98.6% N
9 34.103 4.306 34.100 4,242 0.01% 08.5% N
10 34.118 4.298 34.114 4238 0.01% 98.6% N
% TR/ Test Name T3: g3 K Vibration
35 | e | BAE e e — L L P
No. Conditions Mass(g) ocv (V) Mass{g) ocv (V) 0.1%5F) (90%L1.E) Occurrence
1 34127 4,242 34.126 4,236 0.00% 99.9% N
2 34.094 4243 34.093 4238 0.00% 99.9% N
3 34.064 4241 34.065 4,237 0.00% 99.9% N
4 34.117 4,241 34.116 4,235 0.00% 99 9% N
5 F_*JJ Elﬁilﬁ ‘Eﬁl 34.104 4.238 34.105 4232 0.00% 99.0% N
6| o |__34096 4.242 34.095 4.235 0.00% 99 8% N
7 34.090 4241 34.091 4234 0.00% 99.8% N
8 34117 4242 34.118 4.236 0.00% 99.9% N
9 34.100 4242 34.100 4.237 0.00% 99.9% N
10 34.114 4,238 34.115 4232 0.00% 00 9% N
W%/0 . IR <Rupture> #2/H:F <Fire> fB{&:D <Disassembly> HF=:V <Venting>
ceurrenc BN L <Leakage> ETRF:N <No rupture, No fire, No disassembly, No venting, No leakage>

fufR-Pie-058(2)




No: SEW-CB1467
EBEHERE R 2 DATE: 2014.6.30
Test Result of UN Recommendations Part 2 PAGE: 3 of & Page
5B R/ Test Name T4: A58 Shock
No. Conditions Mass(g) ocv (V) Mass(g) ooV (V) ©.1%ELTF) (90%51.E) Occurrence
1 34.126 4.236 34.128 4.235 -001% 100.0% N
2 34.093 4238 34.092 4.236 0.00% 100.0% N
3 34.065 4237 34.066 4234 0.00% 99.9% N
4 34.118 4235 34.117 4,233 0.00% 100.0% N
5 F?ﬂ@?ﬁlﬁ Fgu/" 34.105 4.232 34.106 4230 0.00% 100.0% N
6 'rsf;:fg; I 34095 4235 34.096 4233 0.00% 100.0% N
7 34.091 4234 34.086 4232 0.01% 100.0% N
8 34.118 4.236 34.119 4234 0.00% 100.0% N
9 34.100 4.237 34.103 4235 -0.01% 100.0% N
10 34.115 4232 34.118 4231 -0.01% 100.0% N
H%/0 %R <Rupture> JHBH:F <Fire> fE{&:D <{Disassembly> ¥ :V Ventingd
courrence  Ligm.| (lLeakage> T HM:N <No rupture, No fire, No disassembly, No venting, No leakage>
A% FR/Test Name T5: SME R RIS External Short Circuit
B F B E /Max. ) 223 3 BXEMEBE/Max. \
Eﬁ C%?jii?o;i Surface Temperature {°C) RRHI0 N ;@' ;ﬂdf & Surface Tsmp::-ature °c) &ML~ 0
. 170 ccurrence | onditions 170 courrence
1 55.9°C N 6 55.9°C N
2 WA/ 56.5°C N 7 ISR 3 =< 55.6°C N
3 | First cycle, fully 56.3°C N 8 | First cycle, fully '_55.6°C N
4 charged 56.8°C N 9 charged 55.6°C N
5 56.7C N 10 556°C N
3 :R <{Rupture> H2:K:F <Fire> #R{F:D <Disassembly>
PR /Occurrence ERH N <No rupture, No fire, No disassembly>
R & FF/Test Name T6: #E i (impact)/H & (crush) X%
E= HihiRA B XA E /Max. Surface Temperature R
No. Conditions °c) 170°C I & Wk~ Occurrence
1 ME <160°C N
2 50% 3T HE, {160°C N
3 F'(E;:E)/I <160°C N
irst cycle,
4 50% charged <160°C N
5 (wide surface) A60°C N

W& /Occurrence f&4k: D <Disassembly> i#E:X: F <Fired LRE: N No fire, No disassembly>
I E F/Test Name T7: 37 iR Overcharge
r;lio% &Eﬁoﬁ FLEFII Occurrence fo% ﬁﬁﬁﬁ A WA~ Oceurrence

1 N 5 N

7| e/ N | OREHE S

First cycle, fully I/

3 charged N 7 | After 50 cycles, fully N

4 N 8 charged N

&,/ Occurrence |#@:k:F <Fire> f#fF:D <Disassembly> E/F%:N <No fire, No disassembly>

* Temperature Measurement by Thermolabel

& fR-PHRI-059(2)




No.: SEW-CBI467

Test Result of UN Recommendations Part 3 PAGE: 4 of 5 Page
/'?Ei%ﬁﬁ:e T8: SAE{jX e  Forced Discharge
FE[ mRs REFW ] BT e
| _ N Conditions /0ccurrence . N Conditions /Occurrence
1 N 11 N
2 N 12 N
3 N 13 N
4 N 14 N
MRFEF S0RFEMSE
5 SESEH N 15 SE2ld N
8 / First cycle, N 16 / After 50 cycles, N
fully discharged fully discharged
7 N 17 N
8 N 18 N
9 N 19 N
10 N 20 N
ik :F <Fire> f##{%:D <Disassembly>
PR / Occurrence ERE N <No fire, No disassembly>

s fR-PH-051(1)



Test Result of UN Recommendations for Package

No : SEW-CBI467
DATE  2014.6.30
PAGE-‘ b of & Fage

EREFEHEERAR
P ETH AT THR KT SR Efrj/ 86-18068308951
o SEWEIB: Y &% & Eiifggfe/s 2014.6.12-2014.6.15 ,ﬁ?ff SEW-CB1467
HEAUE
?E?ny Model Name LIS1571MRPC o /Quantity R ER 200 pes
At/ /
Cell Model Name e Configuration L] Package Factor SEW
S48 I /Packing Group Number II
i /Length(L) Wil /Wide (W) ‘< /Height (H) B & /Gross Weight (kg)
g'r"::;'f,'v‘::;h‘j‘c"d 400 mm 300 mm 160 mm 100 ke
B ZETHER/Drop Test
BRI HORAD PD-315
HEREi/ ETa& =
Test condition /Drop height :E 22* ¥ ﬁ:;ﬁjiﬁ /Oceurrence
p B H i/ Liy #L./No Leakage, No
:fvffr% E‘ﬁﬁggc/h IEHOHETHR flat o% ;:Ee bottom %meg;ﬁ]g:}e l13:0 affect safety during
s P FEI/ Liy L/No Leakage, No
dro;) d 2[E B OF TR flat on the top damege liable to affect safety during
n SEIHNETRE FHimEKEIZ/ ELLVBE%L/No Leakage, No
'/"/ . ;Igt{:R on t’éhg]!ong side dgamegﬁuliia;fl_e to affect safety during
AP = iz RKFIZ/ Ly fiL/No Leakage, No
“ AEIR DR THR flat on the short side damege liable to affect safety during
SEEHOE THE d—F—(A) X%/ ZLLVEEBZEL/No Leakage, No
" on a corner damege liable to affect safety during
1st Ro—T— BRI BLBEES T 55 AR
NEERRVROBRE, N ESRORINAIDRE "
HSERHE/ ot =i . FI5E/ .
Jorerio CRERORSERAT SSTUAGORANE | S#/0K
N BEAHERFRER/Stacking Test
FAER S/ Test condition No AR /Occurrence

BT E{E/Weight Load

185 ke

1

- M - EA 7L/ No leakage, No

distortion, No deterioration

2

TR BB - AL /No leakage, No

distortion, No deterioration

3

B B8 - EHL/No leakage, No

distortion, No deterioration
AHRITRALNBH>TITELLL, ML, 8
MRS/ EOREBERGILIGEIEE, RFTOREETE e/ &1/0K
Criterion Crz¥, RIFBEMOBENREFREIZT K57 | Judgment =
I éﬁ?ﬁ‘ib‘(‘liﬁ%fé‘.bo
/ / i \/‘\\—\/‘ / v f BT
- l
WEIWEI Tang / Senior -Nanager ém / OK
Quality Assurance Department

Sony Electronics (Wuxi) Co., Ltd.
i fR-PH-022(3)




3 | cokrimmmiad |
E}‘_".{J '_——_.—_5'1"“'—“'" 3
1. 2mETHREBREE. 1. 2mDrop Test Photo

YF oy LA 742 B/ lithium—ion cell or battery
Y =——§¥E 4~ Sony model name: LIS1571MRPC

Before

[




EHEBEHRHAEBE K.~ /Stacking Test Photo

UFry LA 42 B/ lithium—ion cell or battery

N — Sony model name: LIS1571MRPC




